
AMC ALTERNATOR & POWER STEERING
                   KITS 55010 & 55050

kiersten
Typewritten Text
Rev:8/27/12

kiersten
Typewritten Text

kiersten
Typewritten Text



 
 
 
55020 Alternator Bracket 
1- 55020-A.......Alt Bracket Body 
1- TP3-.400.....Spacer Tube .400” lg 
1- TP7-2.700...Spacer Tube 2.700” lg 
2- S281...........3/8-16 x 5-3/4” SHCS 
3- S672...........7/16 Washer 
1- S378...........7/16-14 x 6-1/2” SHCS 
1- S248...........3/8-16 x 1” SHCS 
2- TP3-1.040...Spacer (for Edelbrock-  
                                                 pump) 
 
55060 Power Steering Bracket 
1- 55060-A......PS Bracket Body 
1- 30358-B......P/S Rear Support 
2- S349...........7/16-14 x 1-1/2” SHCS 
2- S771...........Stainless Spacer 2” 
2- S248...........3/8-16 x 1” SHCS 
1- AC3-.200....Spacer .200 lg 
1- 21074-A......PS Adapter 
2- S244...........3/8-16 x 3/4” SHCS 
1- S311...........3/8-16 x 3/4” Hex Head 
1- S323...........3/8 x 2” Hex Bolt 
1- S664...........3/8 Washer 
1- AC3-.875.....Alum Spacer .875” lg 
1- S453...........5/8 Set Screw 
1- S250...........3/8 x 1-1/4” SHCS 
1- S622...........3/8 Lock Nut 
1- S143...........5/16-18 x 5/8” SHCS  
1- S262...........3/8-16 x 2-1/2” SHCS 
 
 
  
 
 Belt Sizes: 
 43-1/2”  Alternator           
 47-1/2”  Power Steering    
 
 
 
 
 
 

 
 
 
55010-206 Alt (Only) Pulley Kit 
1- 5511-A.....Crank Pulley Single Serp 
1- 5512-A.....WP Pulley Single Serp 
1- 206-A.......Alternator Pulley 
1- 306-A.......Alternator Pulley Cap 
1- 221-A.......Alternator Fan 
3- S028........8-32 x 3/8” SHCS 
1- S685........7/16 Lock Washer  
4- S248........3/8-16 x 1’ SHCS 
1- 330-A.......WP Nose Cover 
4- S186........5/16-24 x 7/8” SHCS 
 
 
 
 
55050-206 Alt & PS Pulley Kit 
1- 5521-A.......Crank Pulley Dual Serp 
1- 5522-A.......WP Pulley Dual Serp 
1- 206-A.........Alternator Pulley 
1- 306-A.........Alternator Pulley Cap 
1- 221-A.........Alternator Fan 
3- S028..........8-32 x 3/8” SHCS 
1- S685..........7/16 Lock Washer  
4- S248..........3/8-16 x 1’ SHCS 
4- S186..........5/16-24 x 7/8” SHCS 
1- 629-A.........Power Steering Pulley 
1- 360-A.........PS Pulley Cap   
3- S106..........1/4 x 1-1/4” SHCS 
1- S330-A.......WP Nose Cover
 
 
 
 
 
 

 
 
 
 

PARTS LIST 

 WWW.MARCHPERFORMANCE.COM                                       Tech 1-888-729-9070     



PHOTO-2
Install the Alternator Bracket (55020-A) using 
two 3/8 x 5-3/4” SHCS (S281). Between the  
Water Pump and the upper mounting hole use a 
(TP3-.400) Spacer Tube. Note: If using Edel-
brock Water Pump use (2) TP3-1.040 Spacers in 
between bracket and pump. Do Not use 
TP3-.400. 

PHOTO-4
If you have a Alternator Only Kit install a 
43-1/2 “ Belt P.N. 5060435 and 
tightening  the belt using the slot. 
If you have Power Steering to add to 
your kit move to step five.

PHOTO-3
Mount the alternator, (Ford Style) in the lower 
mounting hole use a 7/16 x 6-1/2” SHCS 
(S378) and a (TP7-2.700) Spacer between the 
head and the alternator mounting ear. If you still 
have a gap use the provided 7/16 washers (S672) 
as needed. In the upper slot  use a 3/8-16 x 1” SHCS 
(S248). Now add the Alternator Fan (221-A) and  
Alternator Pulley (206-A) using the (S685) Lock Washer. 
Then install the Alt. Cap (306-A) using three 8-32 x 
1” SHCS (S028). 

PHOTO-1
Install the Crank Pulley (5511-A) or (5521-A)  
using four 3/8-16 x 1” SHCS (S248). Then install 
the Water Pump Pulley (5512-A) or (5522-A) 
with Water Pump Cap (330-A) using four 5/16-24 x 
7/8 SHCS (S186).  



Photo-7
Install the Power Steering Adapter (21074-A) 
to the Saginaw Power Steering Pump use 
two 3/8 x 3/4” SHCS (S244) and a 3/8 x 3/4”
Hex Bolt (S311). Note March Billet Unit 
shown stock part is a 1971 Impala style.
 

Photo-8
Between the Rear Support and the head, use 
the (AC3-.875) Alum. Spacer as shown.
Mount the Rear P/S Support to the head
(30358-B) using a 3/8 x 2” Hex Bolt (S323) 
and a 3/8 Washer (S664). 
In the end of the Rear Support thread the 
(S453) 5/8 O.D. Threaded Spacer.

Photo-6
Mount the Power Steering Bracket (55060-A)
to the two studs using two 3/8-16 x 1” SHCS
(S248). Between the lower stud and the rear of 
the bracket, insert a .200 thick Aluminum 
Spacer (AC3-.200). 

Photo-5
Insert two 3/8 x 5-1/2” Threaded Studs
(S349 ) into the shown locations of the 
water pump, then thread two 3/4” x 2” 
long Stainless Spacers (S771) over the 
studs as shown.  



Photo-10
Install the Power Steering Pulley (629-A) 
and the Power Steering Pulley Cover 
(360-A) using three 1/4 x 1-1/4” SHCS   
(S106). 

Photo-9
Mount the Power Steering Pump to the bracket  
in the lower mounting hole using a 
3/8 x 1-1/4” SHCS (S250) and a 3/8 Lock Nut
(S622). In the upper slot use a 5/16 x 5/8 
SHCS (S143). Now tie the Rear Support into the 
back of the pump with a 3/8 x 2-1/2” SHCS
(S262). Use the Adjustment Spacer to take up any 
gap between the Pump and the Rear Support.

Photo-11
Now install the Alternator Belt 43-1/2” and 
tighten. Now install the Power Steering Belt
47-1/2” and tighten the front and rear  
supports.  To install P/S belt "must" remove
top bolt from bracket and allow pump to
swing in. Install belt and then reinstall bolt
and then tighten. 

Photo-12
Run the motor at idle and check belt
alignment  before running the motor up.
Re-check all bolts and mounting hardware.

MARCH PERFORMANCE 1-888-729-9070                                WWW.Marchperformance.com



�
�����������
����������8��������������
�����
 �8��
������������
�	
���
���������
��
�� 

�+;-2� /;09;7+8-/�@+;;+8=<�=9�=2/�9;3138+6�;/=+36�:>;-2+</;�=2+=�09;�+�:/;39.�90�838/=B���
��.+B<�0;97�=2/�.+=/�90�:>;-2+</���+;-2� /;09;7+8-/�@366�
;/:+3;�9;�;/:6+-/��+=�=2/3;�9:=398��+8B� ;9.>-=��@23-2�3<�09>8.�=9�,/�./0/-=3?/�38�7+=/;3+6�9;�@9;57+8<23:�
�6#+31).-1�&0.,��!00!-27��.4%0!'%
�+;-2� /;09;7+8-/�.9/<�89=�@+;;+8=�+8B� ;9.>-=�=2+=�3<�.+7+1/.�0;97�+,></��73<></�9;�73<+::63-+=398�9;�89=�></.�09;�3=<�38=/8./.�:>;:9</<�
$23<��373=/.�'+;;+8=B�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�.+7+1/�9;�69<<�<><=+38/.�=9�=2/�/8138/�9;�+8B�9=2/;�:+;=<�@23-2�7+B�2+?/�,//8�-+></.�,B�=2/�
./0/-=3?/� ;9.>-=�+8.�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�:/;<98+6�384>;B��6+,9;�-2+;1/<�9;�+8B�9=2/;�38-3./8=+6�-9<=<�09;�.+7+1/<�-+></.�,B�=2/�./0/-=3?/�
 ;9.>-=��$��#��#�$������)��( "�##�'�""��$)���&���'�$��"�# ��$�$��)�%"� "��%�$�������$��"��( "�##�'�""��$��#��
�%�"��$��#���"�#$�$����$#�"���"�����$��� "��%�$��'��$��"�'"�$$����"�&�"������"����"��)���������%�������
&�������������������$���
�9;7+6�@/+;�+8.�=/+;�+8.�.+7+1/�=9�=2/� ;9.>-=�89=�-+></.�,B��+;-2� /;09;7+8-/�+;/�+6<9�/A-6>./.�0;97�=23<�'+;;+8=B�
�����
���������������
��
�����
�(�� $�$��$����($��$� "�����$����)��  ����������'����)��� �����'�""��$)�'��$��"������"����$�����$)����$�
��##���"��� �"$��%��"� %" �#����"�'�""��$)��#����#$�$�#������$�����'�����$�$���#������'����������� �����
'�""��$)�'������#$�#��$��$�$��� "������������$�$������)���$��  �)�$��)�%�
�),)2!2).-�.-��%,%$)%1
"� ��"��"�"� �������$��#� "�&��������$��#�'�""��$)��#�)�%"��(��%#�&��"����)����"��� �"��"������#�������$�
������������"���)��������$����"����#�!%��$�������������"��"����������)��( "�##��"��� �����'�""��$)����$���
 "��%�$��#����#$�$�#������$�����'�$����(��%#�����"�����$�$��������������$���������#�!%�#$����������#�#��
$��� "�������������$�$����"��(��%#���#���)���$��  �)�$��)�%��)�%���&�����"���%"#���"�"����)���"���������"�
�����$���%#����)���#%#�����%#���"������������
$��#�'�""��$)���&�#�)�%�# �������"���$#�����)�%���)���#����&���$��"�"���$#��'�������)�&�")��"���#$�$��$��
#$�$��
 .30��%1/.-1)")+)2)%1�
���%</�+8.�38<=+66�=2/� ;9.>-=�986B�09;�3=<�38=/8./.�:>;:9</�
���$9�+?+36�B9>;</60�90�=23<��373=/.�'+;;+8=B��;/=>;8�=2/� ;9.>-=�@3=2�+�-9:B�90�=2/�:+3.�;/-/3:=��:9<=+1/�:+3.�=9�� � � ��
�����
�����������
�����
�����������������
�����
 ��
�����
���������	
���

��'2/8�;/=>;8381�=2/� ;9.>-=��B9>�7><=�09669@�=2/�.3;/-=398<�</=�09;=2�98�=2/�'+;;+8=B	"/=>;8��9;7�98�=2/�;/?/;</�<3./�90�=23<��373=/.�'+;;+8=B���0�B9>�
89�6981/;�2+?/�=2/�'+;;+8=B	"/=>;8��9;7��98/�7+B�,/�9,=+38/.�,B�-98=+-=381��+;-2� /;09;7+8-/�.>;381�89;7+6�,><38/<<�29>;<�+=�������������
�
�
���#23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�;/=>;8381�=2/� ;9.>-=�=9��+;-2� /;09;7+8-/�+8.�+8B�.+7+1/�-+></.�.>;381�<23::381�+;/�B9>;�;/<:98<3,363=B��
�+;-2� /;09;7+8-/�@366�:+B�09;�<23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�38->;;/.�38�;/=>;8381�=2/� ;9.>-=�=9�B9>�

���������
��
�� ��
��
�� �������������
�.�/0.$3#2�,.3-2%$�)1�#.-1)$%0%$�&.0�#0%$)2�>86/<<�3=�3<�+�7+8>0+-=>;/;�./0/-=�
�66�:;9.>-=<�;/=>;8/.�09;�+8B�;/+<98�7><=�;/0/;/8-/�+8�+>=29;3C+=398�8>7,/;��"�����$2/�"���8>7,/;�3<�9,=+38/.�,B�-+66381�:6+-/�90�:>;-2+</�.>;381�
89;7+6�,><38/<<�29>;<��
-7�/0.$3#2�0%230-%$�5)2(.32�2(%���
��50)22%-�.-�2(%�0%230-�/!#*!'%�-%62�2.�2(%�0%230-�1()//)-'�+!"%+�5)++�"%�0%&31%$�
�66�;/=>;8<�7><=�<23:�?3+�% #�+8.�,/�:;9:/;6B�:+-5+1/.�38�=2/�9;3138+6�-+;=98��"/=>;8�0;/312=�-2+;1/<�+;/�=2/�;/<:98<3,363=B�90�=2/�-><=97/;�>86/<<�=2/�
:;9.>-=�@+<�<23::/.�38�/;;9;�
�+;-2�:;9.>-=�;/=>;8/.�+0=/;�����B/+;�0;97�.+=/�90�:>;-2+</�@366�89=�,/�+--/:=/.�>86/<<�3=�3<�09>8.�=9�,/�+�7+8>0+-=>;/;�./0/-=���(%�#312.,%0�,312�
)-#+3$%�!�50)22%-�12!2%,%-2�$%1#0)")-'�2(%�!++%'%$�/0.$3#2�$%&%#2��$2/�-97:6/=/��373=/.�'+;;+8=B�3<�</=�09;=2�98�=2/�;/?/;</�<3./�
�

��-;/.3=�3<<>/.�98�7+8>0+-=>;/;�./0/-=<��
�
��;/=>;8�0//�98�+66�;/<2/6?+,6/�:;9.>-=�
3
��;/=>;8�0//�98�+66�;/:+3;+,6/�:;9.>-=

����������������������������������������������� �������
��
�+;-2� /;09;7+8-/�=29;9>126B�38<:/-=<�+66�;/=>;8<���=�3<�=2/�<96/�.3<-;/=398�90��+;-2� /;09;7+8-/�38�./=/;738381�=2/�-98.3=398�90�+66�;/=>;8/.�
7/;-2+8.3</��
$9�;/-/3?/�;/:6+-/7/8=<�+=�89�-2+;1/�=2/�9;3138+6�:;9.>-=�7><=�E;<=�,/�;/-/3?/.�+8.�38<:/-=/.�,B��+;-2� /;09;7+8-/�09;�./=/;738+=398���77/.3+=/�
;/:6+-/7/8=<�7+B�,/�:>;-2+</.�+8.�6+=/;�-;/.3=/.�>:98�38<:/-=398�./=/;738+=398�

 6/+</��97:6/=/�=2/��809;7+=398�,/69@��./=+-2�+8.�38-6>./�@3=2�;/=>;8/.�:;9.>-=�

"���************************��$�*********************�<<>/.�,B�*********************�+=/***********************

 >;-2+</;D<���+7/************************************************************* 298/*****************************

�..;/<<*******************************************************************************************************

 >;-2+</.��3;/-=6B�$2;9>12**************************************************�8?93-/�******************************

 ;9.>-=���********************************************************�8?93-/��+=/***********************************

"/+<98********************************************************************************************************

��������������������
������������
������




